
 

 

Report 

Akaroa Wastewater Summary of Disposal and 
Reuse Options 

Prepared for Christchurch City Council 

Prepared by CH2M Beca Ltd 

17 July 2020 



Akaroa Wastewater Summary of Land Disposal and Reuse Investigations 

CH2M Beca // 17 July 2020 

6517986 // i 

 

Revision History 

Revision Nº Prepared By Description Date 

1 Greg Offer, Anne Lasse, 
Kristina Mead, Anne Lasse, 
Rae Stewart, Justine Cox 

Draft for Client Review 15/04/2020 

2 Rae Stewart, Greg Offer, 
Reuben Bouman, Paul Whyte 

Updated to incorporate Client comments 8/05/2020 

3 Rae Stewart, Greg Offer, Paul 
Whyte, Jesse Byrne 

Updated for change to non-potable reuse, 
legal review comments, updated 
photomontages 
[...]
Scheme elements for an outfall at the Glen Bay are the same as for the Childrens Bay outfall configuration.  

The main difference is that the Glen Bay outfall will be reliant on the purple pipe network to convey treated 

wastewater from the north end of Akaroa to the south end where it will connect to the outfall terminus as 

shown indicatively in Figure 8-3. 

 

Figure 8-3 Overview of Pipe Route for Outfall at Glen Bay 

Similar construction methods would be employed in construction of the outfall at Glen Bay i.e. either dig and 

lay method, or microtunnelling or horizontal directional drilling.  The presence of rocks at the headland to the 

south poses a risk to construction.  If these rocks extend to the north, they could interfere with outfall 

construction for either work method.  This risk can be manged by seabed probing to confirm the rock 

physical extent.  intersect with the outfall alignment there is uncertainty about whether it will be possible to 

bury the pipe at this location.  If the mid-harbour outfall option is pursued it is recommended that a 

bathymetric survey of the seabed along the alignment (as was done for the original alignment) be carried 

out.    

A geotechnical assessment at the landfall end would give guidance on any issues around onshore trenching 

and would inform the selection of the optimum landfall location. It is recommended that geotechnical advice 

is sought to confirm any further marine geotechnical investigations that would be of value for the new 

alignment.  



Akaroa Wastewater Summary of Land Disposal and Reuse Investigations 

CH2M Beca // 17 July 2020 

6517986 // page 104 

 

The outfall pipeline at this alignment would be around 1,170 m long and is assumed to be 250mm OD 

diameter polyethylene pipe (PE100).  Construction of the Glen Bay outfall option would likely be undertaken 

using a similar method to Childrens Bay with assembly of the outfall pipe with ballast weights at Duvauchelle, 

and the pipeline towed by barge to site.  Installation of the outfall would be in either a pre-excavated trench 

or dug into the seabed from a barge mounted excavator.  An indicative pipe long section for the pipe through 

Akaroa and the outfall is given in Appendix K. 

Based on the likely smaller line sizing and using costs from the recent Lyttelton wastewater harbour crossing 

pipe works in 2019, the Glen Bay outfall alignment appears to offer some minor cost saving compared to 

Children’s Bay outfall alignment.  This is subject to further design development and cost review.   

8.3 Summary 

There are two possible harbour outfall alignment options, Childrens Bay and Glen Bay.  The discharge of 

treated wastewater to the harbour would occur at the same location for both of them. This location is at a 

mid-harbour position where the depth of water is greatest (about 8m depth at mean sea level) in order to 

provide the most efficient dilution and dispersion of wastewater released.  The potential effects of the 

discharge to the harbour, which were assessed in the 2014 application for resource consents (although at 

that time the proposal included a bypass for peak flows which would have been treated to a lesser standard), 

would be the same for both locational options. 

Assuming the purple pipe scheme is incorporated as a core element of the scheme then the costs for both 

outfall options are likely to be a similar order, although initial concepts indicate that Glen Bay may be slightly 

lower cost.  The construction impacts for the two options on this basis are also considered to be similar. 

However, if the purple scheme is not adopted as a core element of the scheme then the Children’s Bay 

scheme would be lower cost and would also be less disruptive to Akaroa Township. 

 

  



Akaroa Wastewater Summary of Land Disposal and Reuse Investigations 

CH2M Beca // 17 July 2020 

6517986 // page 105 

 

9 Wastewater Scheme Features  

There are a number of key design features that have been considered for the Akaroa wastewater scheme.  

By combining these features overall wastewater scheme options have been developed and evaluated.  Each 

of the main scheme features are described in this section of the report and include: 

◼ Network upgrade and terminal pump station 

◼ Wastewater treatment plant and associated storage 

◼ Non-potable reuse.  

9.1 Network Upgrade and Terminal Pump Station 

The Akaroa wastewater network will be modified as part of the scheme.  Currently wastewater is pumped 

from north to south through Akaroa to the wastewater treatment plant to the south of the town. The flow 

direction would be reversed to pump towards to the new wastewater treatment plant to the north of the town 

on Old Coach Road. This involves upgrades to the pipelines and pump stations in Akaroa, a new terminal 

pump station in the Childrens Bay boat park and a rising main up to the new treatment plant on Old Coach 

Road.  Initial design of the network upgrade, terminal pump station and rising main was completed in 2014 

and documented in the Akaroa Wastewater Preliminary Design Report (Beca, April 2014) and consents were 

granted for the network upgrades and terminal pump station in 2015.   

The core concepts of the 2014 preliminary design are unchanged although minor revisions are required to 

address increased flows.  The scheme has also been modified to significantly reduce the frequency of 

overflows from the wastewater network.  

Some details of the reticulation design have also been adjusted as a result of renewals work that was carried 

out in Akaroa in 2018 and detailed design work commissioned by Council on these.  Required changes have 

been allowed for in revised costs estimates (refer Section 12). 

9.2 Wastewater Treatment Plant and Associated Storage 

 General 

The following preliminary design was developed for the proposed wastewater treatment plant (WWTP) at the 

top of Old Coach Road. 

In 2011 the Council resolved that the wastewater treatment plant would achieve the best wastewater quality 

available. To achieve this Council has selected a wastewater treatment plant with year-round biological 

nitrogen removal (BNR) process where nitrogen reduction is required, membrane filtration for solids 

separation and disinfection, plus additional disinfection with UV and possibly chlorination for non-potable 

reuse water. The Council has purchased the land for the treatment plant and consents were granted in 2015. 

The level of nitrogen in the BNR treatment plant discharge is considered to be suitable for the proposed 

irrigation of native plantings based on current knowledge of nutrient uptake in this type of vegetation.  See 

Section 4.2.6 for further discussion.  

The Council has also committed to a ‘no bypass’ approach to wastewater treatment of peak flows. This 

requires that all wastewater captured up to the peak design event will be fully treated, either as it is received 

at the WWTP, or stored for later treatment as described in Section 4.4. 

 



Akaroa Wastewater Summary of Land Disposal and Reuse Investigations 

CH2M Beca // 17 July 2020 

6517986 // page 106 

 

No phosphorus removal is proposed, based on advice received from Professor Brett Robinson from 

University of Canterbury about the assimilative capacity of irrigated land with pasture or tree coverage (refer 

Appendix C).  Some phosphorus will be removed incidentally by the treatment process due to uptake in 

treatment plant biomass.   

 Overview 

This section summarises the proposed treatment process.  A concept design Process Flow Diagram (PFD) 

with treatment and hydraulic capacity is shown in Figure 9-1. 

Screening to less than 1 mm particle size and grit removal will be provided at the Terminal Pump Station to 

protect the pumps and no further primary treatment is proposed at the treatment plant. 

All flow to the treatment plant will be received into an inlet structure.  When flows are in excess of the 

hydraulic capacity of the treatment plant membranes a high-level outlet in the structure will allow excess 

flows to be directed to a covered 6,000 m³ raw wastewater storage pond.  The purpose of the raw 

wastewater storage pond is to: 

◼ Optimise the required capacity of the membrane filters 

◼ Smooth diurnal flow patterns 

◼ Capture the peak inflows for a specified wet weather event. 

Normal flows (up to 14 L/s) will bypass the raw wastewater storage and flow directly into the treatment plant. 

The treatment plant concept process arrangement remains as Modified Ludzak-Ettinger (MLE) reactors. This 

is a conventional process for Biological Nitrogen Removal (BNR).  The MLE process is an anoxic system 

followed by an aerobic system, with a high level of recycle from the aerobic zone to the anoxic zone to 

optimise nitrogen removal.  This recycle is combined with Return Activated Sludge (RAS) from the 

membranes to provide sufficient microorganisms (otherwise known as Mixed Liquor Suspended Solids 

(MLSS)) to treat the wastewater.  To avoid biological inhibition, both carbon (acetic acid) and alkalinity 

(bicarbonate) will be added to the wastewater as it enters the MLE reactors. 

The concept design for secondary treatment is based on using MLE reactors. However, the consent remains 

open on other BNR processes. This will allow designers to select alternative treatment process, such as:  

◼ Sequence Batch Reactors (SBR) 

◼ Oxidation Ditch 

◼ Mixed Bed Biofilm Reactor (MBBR) 

◼ Integrated Fixed Film Activated Sludge (IFAS) 

These options have various advantages which can be considered at the time of procurement. 

 



Akaroa Wastewater Summary of Land Disposal and Reuse Investigations 

CH2M Beca // 17 July 2020 

6517986 // page 107 

 

 

Figure 9-1 Process Flow Diagram for the Akaroa Wastewater Treatment Plant 

Waste activated sludge (WAS) will be periodically removed from the return activated sludge (RAS) recycle 

stream and thickened using a gravity belt thickener and stored in an enclosed tank to form thickened waste 

activated sludge (TWAS).  It is expected that sludge from the tank would be removed weekly and tankered to 

the Christchurch Wastewater Treatment Plant for processing into biosolids which are then beneficially 

reused. 

The main treatment process units (activated sludge reactors and membrane filters) have been sized for 

duty/assist operation.  Mechanical equipment (i.e. pumps, blowers, gravity belt thickener) has been sized for 

duty/standby operation. 

 Biological Treatment 

The de-nitrification process requires sufficient carbon to meet the nutritional requirements of the biomass. 

Because the influent wastewater has a relatively high concentration of total nitrogen compared with biological 

oxygen demand (BOD), all the influent BOD is required in the MLE reactor. Therefore, no additional primary 

treatment such as primary sedimentation tanks is proposed.  



Akaroa Wastewater Summary of Land Disposal and Reuse Investigations 

CH2M Beca // 17 July 2020 

6517986 // page 108 

 

During the peak summer, the total nitrogen (TN) concentration of incoming flows from Akaroa increases.  To 

allow full de-nitrification to continue additional carbon will be required in the form of methanol or acetic acid 

or similar.  For the peak summer load, it is estimated that 0.25 m³/d of 100% acetic acid would be required to 

reduce total nitrogen from 15 to 10 mg/L to provide a margin over the average of 15 mg/l given in Table 2-6. 

A 1 m³ IBC (intermediate bulk container) is proposed to store this carbon source. If the TN limit of 30mg/l 

during the peak summer is accepted then this dosing may not be required, however it has been allowed for 

at this stage.  

Also, during the peak summer, additional carbonate will be required to prevent inhibition of the nitrification 

process due to low alkalinity or pH.  For the peak summer load, it is estimated that 0.5 m³/day of 10% sodium 

carbonate (soda ash solution) bicarbonate would be required. A 1 m³ IBC is proposed to store this alkalinity 

source. 

The MLE process has a pre-anoxic zone which means all the carbon is available for the de-nitrification 

process before it can be consumed in the aerobic zone.  It also reduces the overall aeration demand.  It does 

however require a large internal recycle flow to provide sufficient nitrate and nitrite (which is generated in the 

downstream aerobic zone) for de-nitrification.  The internal recycle can be provided by low lift submersible 

recirculation pumps that recycles mixed liquor from the reactor outlet chamber to the reactor inlet chamber.  

These pumps can be installed in the wall between these two chambers.  Return activated sludge (RAS) is 

also required to provide sufficient micro-organisms in the reactors. 

Preliminary design details for the MLE process and BOD removal only process are given in Table 9-1. 

Table 9-1 Preliminary Design Values for the MLE Reactors 

Design Parameter 

BOD and Nitrogen 
Removal (MLE 

process) BOD removal only 

Design treatment flow and load 

 

See Table 2-4 

Total anoxic reactor volume m³ 260 0 

Number of anoxic reactors - 2 (1 duty + 1 assist) 0 

Anoxic reactor dimensions m (l × w × d) each 9.5 × 3.1 × 4.5 n/a 

Total aerobic reactor volume m³ 500 300 

Number aerobic reactors - 2 (1 duty + 1 assist) 2 (1 duty + 1 assist) 

Aerobic reactor dimensions m (l × w × d) 9.5 × 5.9 × 4.5 5.7 × 5.9 × 4.5 

Design mixed liquor suspended 
solids (MLSS) concentration 

mg/L 5,000 

Peak air flow m³/s 0.3 0.1 

Number of Blowers - 2 (1 duty + 1 standby) 

Blower size kW 23 11 

Peak internal recycle flow m³/h 326 n/a 

Number of internal recycle pump  - 2 (1 duty + 1 assist) 0 

Internal recycle pump size kW 1.5 n/a 

Peak RAS flow m³/h 65 

Number of RAS Pumps - 2 (1 duty + 1 assist) 

RAS pump size kW 1.5 

If alum dosing is required to reduce phosphorus in future, it is estimated that 100 L/d of 47% alum 

(Al2(SO4)3.14H2O) would be required at peak summer loads. Space is reserved in the concept layout design 

for a 1 m³ IBC if this is required. The alum would be injected into the reactor where the aluminium would 



Akaroa Wastewater Summary of Land Disposal and Reuse Investigations 

CH2M Beca // 17 July 2020 

6517986 // page 109 

 

react with phosphate to form the relatively insoluble aluminium phosphate (AlPO4) which would precipitate 

out and be removed in the WAS stream. This would generate 10% extra sludge and require the reactor 

MLSS to increase by the same amount to 5,500 mg/L.  

 Disinfection 

Membrane filtration was adopted as a required treatment process in the Akaroa Wastewater Preliminary 

Design Report (CH2M Beca, 2014), and has been specifically included in the concept design. This removes 

suspended solids and pathogens from the treated wastewater. 

Concept design details for the membrane system are based on a duty/assist arrangement to provide some 

redundancy. Details are given in Table 9-2. 

Table 9-2 Preliminary Design Values for the Membrane Filtration System 

Design Parameter Value 

Membrane type - Hollow fibre ultra-filtration, in tank, low 
pressure 

Membrane nominal pore diameter μm 0.04 

Number of membrane tanks - 2 (1 duty + 1 assist) 

Membrane average hydraulic capacity (each) m³/d 680 

Membrane max. hydraulic capacity (each) m³/d 870 

Membrane internal tank dimension (each) m (l × w × h) 2.4 × 2.6 × 3.7 

Number of blowers and permeate pumps - 2 (1 per tank) 

Blower size kW 5.5 

Permeate pump size kW 5.5 

Disinfection requirements for wastewater irrigation in New Zealand are typically a based on an AEE 

approach under the RMA. Currently the is no legislation or guidelines in New Zealand for wastewater 

irrigation. Without undertaking a full AEE disinfection requirements for this have been taken from the 

Australian Guidelines for Water Recycling (2006) (refer to as AGWR). Disinfection requirements, equipment 

validated log credits, and expected performance are given in Table 9-3. This shown that the proposed 